
SPARES

BACKHOE LOADER
TX870B

Publication No. August 2010

TEREX, Central Boulevard, ProLogis Park, Coventry CV6 4BX, England
Tel.: +44 (0)2476 339400 - Fax: +44 (0)2476 339500

www.terexce.com - Email : parts@terexce.com - sales@terexce.com

Product: 2010 Terex TX870B Backhoe Loader Workshop Parts Manual
Full Download: https://www.arepairmanual.com/downloads/2010-tx870b-backhoe-
loader-workshop-parts-manual/

Sample of manual. Download All 2241 pages at:
https://www.arepairmanual.com/downloads/2010-tx870b-backhoe-loader-workshop-parts-manual/

https://www.arepairmanual.com/downloads/2010-tx870b-backhoe-loader-workshop-parts-manual/
https://www.arepairmanual.com/downloads/2010-tx870b-backhoe-loader-workshop-parts-manual/


Product: 2010 Terex TX870B Backhoe Loader Workshop Parts Manual
Full Download: https://www.arepairmanual.com/downloads/2010-tx870b-backhoe-
loader-workshop-parts-manual/

Sample of manual. Download All 2241 pages at:
https://www.arepairmanual.com/downloads/2010-tx870b-backhoe-loader-workshop-parts-manual/

https://www.arepairmanual.com/downloads/2010-tx870b-backhoe-loader-workshop-parts-manual/
https://www.arepairmanual.com/downloads/2010-tx870b-backhoe-loader-workshop-parts-manual/


Contents

Chassis - Centremount Short . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 12
Chassis - Centremount Short . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 14
Engine Cover Yellow . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 16
Engine Cover White . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 20
Front Axle - Installation 2 Wheel Drive/2 Wheel Steer . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 24
Front Axle - Housing 2 Wheel Drive/2 Wheel Steer . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 26
Front Axle - Steering Pivot 2 Wheel Drive/2 Wheel Steer . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 28
Front Axle - Wheel Hub 2 Wheel Drive/2 Wheel Steer . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 30
Front Axle - Installation 4 Wheel Drive/2 Wheel Steer . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 32
Front Axle - Installation 4 Wheel Drive/2 Wheel Steer . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 34
Front Axle - Installation 4 Wheel Drive/2 Wheel Steer . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 36
Front Axle - Installation 4 Wheel Drive/2 Wheel Steer . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 38
Front Axle - Installation 4 Wheel Drive/2 Wheel Steer . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 40
Front Axle - Installation 4 Wheel Drive/2 Wheel Steer . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 42
Front Axle - Installation 4 Wheel Drive/2 Wheel Steer . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 44
Front Axle - Installation . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 46
Front Axle - Installation 4 Wheel Drive/2 Wheel Steer . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 48
Front Axle - Installation 4 Wheel Drive/2 Wheel Steer . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 50
Front Axle - Installation . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 52
Front Axle - Installation 4 Wheel Drive/2 Wheel Steer . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 54
Front Axle - Installation 4 Wheel Drive/2 Wheel Steer . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 56
Front Axle - Installation 4 Wheel Drive/2 Wheel Steer . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 58
Front Axle - Installation 4 Wheel Drive/2 Wheel Steer . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 60
Front Axle - Installation 4 Wheel Drive/2 Wheel Steer . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 62
Steering System 2 Wheel Steer . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 64
Front Wheels . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 66
Rear Wheels . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 68
Front Wheels . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 70
Rear Wheels . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 72
Rear Wheels . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 74
Front Wheels . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 76
Front Wheels . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 78
Rear Wheels . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 80
Front Wheels . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 82
Rear Wheels . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 84
Front Wheels . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 86
Rear Wheels . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 88
Hardnose And Grille . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 90
Engine - Engine Installation Rg38099 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 92
Engine - Cylinder Block Rg38099 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 94
Engine - Pistons And Crankshaft Rg38099 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 96
Engine - Cylinder Head Rg38099 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 100
Engine - Rockers Rg38099 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 102
Engine - Camshaft Rg38099 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 104
Engine - Lubricating Oil Filler And Breather Rg38099 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 106
Engine - Turbocharger Connections Rg38099 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 110
Engine - Exhaust Manifold Rg38099 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 112
Engine - Thermostat And Water Filter Rg38099 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 114
Engine - Water Pump Rg38099 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 116
Engine - Crankshaft Pulley Rg38099 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 118
Engine - Flywheel Rg38099 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 120
Engine - Flywheel Housing Rg38099 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 122

Contents Page



Engine - Oil Pan Rg38099 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 124
Engine - Lubricating Oil Filter And Integral Oil Cooler Rg38099 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 126
Engine - Oil Pump Rg38099 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 128
Engine - Fuel System Rg38099 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 130
Engine - Fuel Lift Pump Rg38099 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 134
Engine - Filter With Fuel Separator Up To Serial Number Tba . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 136
Engine - Filter With Fuel Separator From Serial Number Tba . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 138
Engine - Alternator And Mounting Rg38099 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 140
Engine - Glow Plugs Rg38099 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 142
Engine - Engine Lifting Rg38099 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 144
Engine - Plug And Blank-Off Plug Rg38099 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 146
Engine - Joints And Gaskets Rg38099 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 148
Engine - Joints And Gaskets Rg38099 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 150
Engine - Engine Installation Rg38044 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 152
Engine - Cylinder Block Rg38044 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 154
Engine - Pistons And Crankshaft Rg38044 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 156
Engine - Cylinder Head Rg38044 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 160
Engine - Rockers Rg38044 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 162
Engine - Camshaft Rg38044 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 164
Engine - Lubricating Oil Filler And Breather Rg38044 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 166
Engine - Turbocharger Connections Rg38044 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 170
Engine - Exhaust Manifold Rg38044 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 172
Engine - Thermostat And Water Filter Rg38044 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 174
Engine - Water Pump Rg38044 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 176
Engine - Crankshaft Pulley Rg38044 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 178
Engine - Flywheel Rg38044 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 180
Engine - Flywheel Housing Rg38044 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 182
Engine - Oil Pan Rg38044 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 184
Engine - Lubricating Oil Filter And Integral Oil Cooler Rg38044 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 186
Engine - Oil Pump Rg38044 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 188
Engine - Fuel System Rg38044 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 190
Engine - Fuel Lift Pump Rg38044 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 194
Engine - Filter With Fuel Separator Up To Serial Number Tba . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 196
Engine - Filter With Fuel Separator From Serial Number Tba . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 198
Engine - Alternator And Mounting Rg38044 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 200
Engine - Glow Plugs Rg38044 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 202
Engine - Engine Lifting Rg38044 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 204
Engine - Plug And Blank-Off Plug Rg38044 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 206
Engine - Joints And Gaskets Rg38044 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 208
Engine - Joints And Gaskets Rg38044 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 210
Engine - Engine Installation Tier 3 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 212
Engine - Cylinder Block Tier 3 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 214
Engine - Pistons And Crankshaft Tier 3 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 216
Engine - Cylinder Head Tier 3 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 218
Engine - Rockers And Camshaft Tier 3 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 220
Engine - Timing Case Tier 3 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 222
Engine - Lubricating Oil Filler And Breather Tier 3 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 224
Engine - Turbocharger Connections Tier 3 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 228
Engine - Exhaust Manifold Tier 3 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 230
Engine - Thermostat And Water Pipes Tier 3 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 232
Engine - Water Pump Tier 3 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 234
Engine - Crankshaft Pulley Tier 3 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 236
Engine - Flywheel Tier 3 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 238

Engine - Flywheel Housing Tier 3 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 240
Engine - Oil Pan Tier 3 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 242
Engine - Oil Filter And Integral Oil Cooler Tier 3 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 244
Engine - Oil Pump Tier 3 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 246
Engine - Fuel System Tier 3 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 248
Engine - Fuel Lift Pump Tier 3 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 252
Engine - Fuel Pipes Tier 3 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 254
Engine - Filter With Fuel Separator Tier 3 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 256
Engine - Alternator And Mounting Tier 3 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 258
Engine - Fan Drive Tier 3 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 260
Engine - Glow Plugs Tier 3 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 262
Engine - Starter Motor Tier 3 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 264
Engine - Plugs And Mounts Tier 3 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 266
Engine - Cylinder Head Auxiliaries Tier 3 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 268
Fuel System . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 270
Fuel System - Fuel Tank . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 272
Fuel System Tier 3 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 274
Fuel System - Fuel Tank Tier 3 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 276
Exhaust System From Serial Number H200 7 1093 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 278
Induction System - Air Filtration . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 280
Induction System - Air Filter . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 282
Induction System - Air Filtration With Pre Cleaner . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 284
Induction System - Air Filter . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 286
Cooling System ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 288
Cooling System - Radiator Assembly ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 290
Cooling System Without Air Conditioning . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 292
Cooling System - Radiator Assembly Without Air Conditioning . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 296
Cooling System With Air Conditioning . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 298
Cooling System - Radiator Assembly With Air Conditioning . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 302
Cooling System ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 304
Cooling System - Radiator Assembly ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 308
Cooling System Without Air Conditioning . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 310
Cooling System - Radiator Assembly Without Air Conditioning . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 314
Cooling System With Air Conditioning . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 316
Cooling System - Radiator Assembly With Air Conditioning . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 320
Torque Converter . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 322
Drive Line Bolting . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 324
Drive Line Bolting . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 328
Drive Line Bolting . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 332
Drive Line Bolting Powershift . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 336
Transmission - Oil Filler 2 Wheel Drive . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 340
Transmission - Drive Shaft 2 Wheel Drive . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 342
Transmission - Housing 2 Wheel Drive . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 344
Transmission - Input Shaft 2 Wheel Drive . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 350
Transmission - Reverse Idler Shaft 2 Wheel Drive . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 354
Transmission - Main Shaft 2 Wheel Drive . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 356
Transmission - Output Shaft 2 Wheel Drive . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 358
Transmission - Oil Filler 2 Wheel Steer . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 362
Transmission - Drive Shaft 2 Wheel Steer . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 364
Transmission - Converter Housing Powershift . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 366
Transmission - Housing Powershift . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 372
Transmission - Charging Pump Powershift . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 376
Transmission - Charging Pump Powershift . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 378

Contents Page



Transmission - Fwd Low / Fwd High Shaft Powershift . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 380
Transmission - Reverse / First Shaft Powershift . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 384
Transmission - Input Shaft Powershift . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 388
Transmission - Second Shaft Powershift . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 390
Transmission - Second Shaft Powershift . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 394
Transmission - Control Valve Mounting Powershift . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 398
Transmission - Control Valve Powershift . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 400
Transmission - Drive Plate Powershift . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 404
Transmission - Drive Shaft 4 Wheel Drive . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 406
Transmission - Oil Filler 4 Wheel Drive . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 408
Transmission - Oil Filler 4 Wheel Drive . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 410
Transmission - Oil Filter 4 Wheel Drive . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 412
Transmission - Charging Pump 4 Wheel Drive . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 414
Transmission - Oil Strainer 4 Wheel Drive . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 416
Transmission - Housing 4 Wheel Drive . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 418
Transmission - Input Shaft 4 Wheel Drive . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 422
Transmission - Reverse / First Shaft 4 Wheel Drive . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 426
Transmission - Second Shaft 4 Wheel Drive . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 428
Transmission - 4 Wheel Drive Shaft 4 Wheel Drive . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 432
Transmission - Fork And Gearshift Rails 4 Wheel Drive . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 434
Transmission - Control Valve 4 Wheel Drive . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 436
Transmission - Control Valve 4 Wheel Drive . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 440
Transmission - Solenoid Valve 4 Wheel Drive . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 444
Transmission - Drive Shaft 2 Wheel Drive . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 446
Transmission - Oil Filler 2 Wheel Drive . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 448
Transmission - Oil Filter 2 Wheel Drive . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 450
Transmission - Charging Pump 2 Wheel Drive . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 452
Transmission - Oil Strainer 2 Wheel Drive . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 454
Transmission - Housing 2 Wheel Drive . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 456
Transmission - Input Shaft 2 Wheel Drive . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 458
Transmission - Reverse / First Shaft 2 Wheel Drive . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 460
Transmission - Second Shaft 2 Wheel Drive . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 462
Transmission - Fork And Gearshift Rails 2 Wheel Drive . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 466
Transmission - Control Valve 2 Wheel Drive . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 468
Transmission - Drive Shaft 4 Wheel Drive . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 472
Transmission - Oil Filler 4 Wheel Drive . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 474
Transmission - Oil Filter 4 Wheel Drive . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 476
Transmission - Charging Pump 4 Wheel Drive . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 478
Transmission - Housing 4 Wheel Drive . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 480
Transmission - Housing 4 Wheel Drive . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 482
Transmission - Input Shaft 4 Wheel Drive . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 484
Transmission - Reverse / First Shaft 4 Wheel Drive . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 486
Transmission - Second Shaft 4 Wheel Drive . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 488
Transmission - Output Shaft 4 Wheel Drive . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 492
Transmission - Control Valve 4 Wheel Drive . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 494
Consumable . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 496
Consumables . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 498
Consumables . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 500
Consumable . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 502
Consumables . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 504
Consumable . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 510
Consumable . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 512
Consumable . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 514

Consumable . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 516
Consumable . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 518
Consumable . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 520
Consumable . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 522
Consumable . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 524
Consumable . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 526
Consumable . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 528
Gear Change - Control Lever 4 Speed . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 530
Gear Change - Transmission Control Unit 4 Speed . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 532
Gear Change - Transmission Control Unit 3 Speed . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 534
Gear Change - Control Lever 4 Speed . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 536
Gear Change - Control Lever 3 Speed . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 538
Gear Change - Transmission Control Unit 4 Speed . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 540
Rear Axle 2 Wheel Steer . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 542
Rear Axle - Housing 2 Wheel Steer . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 544
Rear Axle - Centre Housing 2 Wheel Steer . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 546
Rear Axle - Wheel Hub 2 Wheel Steer . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 548
Rear Axle - Epicyclic Reduction Gear 2 Wheel Steer . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 550
Rear Axle - Brakes 2 Wheel Steer . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 552
Rear Axle - Brake Caliper . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 554
Rear Axle - Brake Caliper . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 556
Rear Axle - Differential Bevel Gear - 2 Wheel Steer . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 558
Rear Axle - Differential 2 Wheel Steer . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 560
Rear Axle - Differential Lock Mechanism 2 Wheel Steer . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 562
Rear Axle 2 Wheel Steer . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 564
Rear Axle - Housing 2 Wheel Steer . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 566
Rear Axle - Centre Housing 2 Wheel Steer . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 568
Rear Axle - Wheel Hub 2 Wheel Steer . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 570
Rear Axle - Epicyclic Reduction Gear 2 Wheel Steer . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 572
Rear Axle - Brakes 2 Wheel Steer . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 574
Rear Axle - Brake Caliper . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 576
Rear Axle - Brake Caliper . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 578
Rear Axle - Differential Bevel Gear . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 580
Rear Axle - Differential 2 Wheel Steer . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 582
Rear Axle - Differential Lock Mechanism 2 Wheel Steer . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 584
Rear Axle 2 Wheel Steer . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 586
Rear Axle 2 Wheel Steer . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 588
Rear Axle 2 Wheel Steer . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 590
Rear Axle 2 Wheel Steer . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 592
Rear Axle 2 Wheel Steer . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 594
Rear Axle 2 Wheel Steer . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 596
Rear Axle 2 Wheel Steer . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 598
Rear Axle 2 Wheel Steer . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 600
Rear Axle 2 Wheel Steer . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 602
Rear Axle - Brake Caliper . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 604
Hydraulic Valve - Backhoe Control Centre Mounted Digger Installation . . . . . . . . . . . . . . . . . . . . . . . . . . 606
Hydraulic Valve - Backhoe Control Inlet . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 608
Hydraulic Valve - Backhoe Control Slew . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 612
Hydraulic Valve - Backhoe Control Boom . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 618
Hydraulic Valve - Backhoe Control Dipper . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 624
Hydraulic Valve - Backhoe Control Bucket . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 630
Hydraulic Valve - Backhoe Control Stabilizer . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 636
Hydraulic Valve - Backhoe Control Auxiliary . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 640

Contents Page



Hydraulic Valve - Backhoe Control Outlet . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 646
Hydraulic Valve - Backhoe Control Centre Mounted Digger Installation . . . . . . . . . . . . . . . . . . . . . . . . . . 648
Hydraulic Valve - Backhoe Control Centre Mounted Digger Installation . . . . . . . . . . . . . . . . . . . . . . . . . . 650
Hydraulic Valve - Backhoe Control Centre Mounted Digger Installation . . . . . . . . . . . . . . . . . . . . . . . . . . 652
Hydraulic Valve - Backhoe Control Centre Mounted Digger Installation . . . . . . . . . . . . . . . . . . . . . . . . . . 654
Hydraulic Valve - Backhoe Control Centre Mounted Digger Installation . . . . . . . . . . . . . . . . . . . . . . . . . . 656
Hydraulic Valve - Backhoe Control Centre Mounted Digger Installation . . . . . . . . . . . . . . . . . . . . . . . . . . 658
Hydraulic Valve - Backhoe Control Centre Mounted Digger Installation . . . . . . . . . . . . . . . . . . . . . . . . . . 660
Hydraulic Valve - Backhoe Control Centre Mounted Digger Installation . . . . . . . . . . . . . . . . . . . . . . . . . . 662
Hydraulic Valve - Backhoe Control Centre Mounted Digger Installation . . . . . . . . . . . . . . . . . . . . . . . . . . 664
Hydraulic Valve - Backhoe Control Centre Mounted Digger Installation . . . . . . . . . . . . . . . . . . . . . . . . . . 666
Hydraulic Valve - Backhoe Control Centre Mounted Digger Installation . . . . . . . . . . . . . . . . . . . . . . . . . . 670
Hydraulic Valve - Backhoe Control Centre Mounted Digger Installation . . . . . . . . . . . . . . . . . . . . . . . . . . 672
Hydraulic Valve - Backhoe Control Centre Mounted Digger Installation . . . . . . . . . . . . . . . . . . . . . . . . . . 674
Hydraulic Valve - Backhoe Control Centre Mounted Digger Installation . . . . . . . . . . . . . . . . . . . . . . . . . . 676
Hydraulic Valve - Backhoe Control Centre Mounted Digger Installation . . . . . . . . . . . . . . . . . . . . . . . . . . 678
Hydraulic Valve - Backhoe Control Centre Mounted Digger Installation . . . . . . . . . . . . . . . . . . . . . . . . . . 680
Hydraulic Valve - Backhoe Control Centre Mounted Digger Installation . . . . . . . . . . . . . . . . . . . . . . . . . . 682
Hydraulic Valve - Backhoe Control Centre Mounted Digger Installation . . . . . . . . . . . . . . . . . . . . . . . . . . 684
Hydraulic Valve - Backhoe Control Centre Mounted Digger Installation . . . . . . . . . . . . . . . . . . . . . . . . . . 686
Hydraulic Valve - Backhoe Control Centre Mounted Digger Installation . . . . . . . . . . . . . . . . . . . . . . . . . . 690
Hydraulic Valve - Backhoe Control Centre Mounted Digger Installation . . . . . . . . . . . . . . . . . . . . . . . . . . 692
Hydraulic Valve - Backhoe Control Centre Mounted Digger Installation . . . . . . . . . . . . . . . . . . . . . . . . . . 694
Hydraulic Valve - Backhoe Control Centre Mounted Digger Installation . . . . . . . . . . . . . . . . . . . . . . . . . . 696
Hydraulic Valve - Backhoe Control Centre Mounted Digger Installation . . . . . . . . . . . . . . . . . . . . . . . . . . 698
Hydraulic Valve - Backhoe Control Centre Mounted Digger Installation . . . . . . . . . . . . . . . . . . . . . . . . . . 700
Hydraulic Valve - Backhoe Control Centre Mounted Digger Installation . . . . . . . . . . . . . . . . . . . . . . . . . . 702
Hydraulic Valve - Backhoe Control Centre Mounted Digger Installation . . . . . . . . . . . . . . . . . . . . . . . . . . 704
Torque Converter - Hydraulic Lines . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 706
Torque Converter - Hydraulic Lines . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 708
Main Hydraulics - Hydraulic Lines Synchro Shuttle . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 710
Main Hydraulics - Hydraulic Lines Synchro Shuttle . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 714
Main Hydraulics - Oil Filter Synchro Shuttle . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 718
Main Hydraulics - Solenoid Valve Synchro Shuttle . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 720
Hydraulic Reservoir Synchro Shuttle . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 722
Main Hydraulics - Tandem Pump Synchro Shuttle . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 724
Main Hydraulics - Tandem Pump Synchro Shuttle . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 726
Main Hydraulics - Hydraulic Lines Synchro Shuttle . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 728
Main Hydraulics - Hydraulic Lines Synchro Shuttle . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 732
Main Hydraulics - Oil Filter Synchro Shuttle . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 736
Main Hydraulics - Solenoid Valve Synchro Shuttle . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 738
Hydraulic Reservoir Synchro Shuttle . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 740
Main Hydraulics - Tandem Pump Synchro Shuttle . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 742
Control Box - Installation From Serial Number Tba . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 744
Control Box Control Pedals . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 746
Control Box Hydraulics . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 750
Control Box Brake Cylinder . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 752
Control Box Steering . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 754
Throttle Controls . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 756
Throttle Controls Lever, Control . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 758
Tool Kit - Wheel Brace + Grease Gun . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 760
Service Brake - Brake Circuit From Serial Number Tba . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 762
Service Brake - Brake Circuit From Serial Number Tba . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 764

Service Brake - Brake Circuit From Serial Number Tba . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 766
Service Brake - Brake Circuit From Serial Number Tba . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 768
Service Brake - Brake Circuit From Serial Number Tba . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 770
Service Brake - Brake Circuit From Serial Number Tba . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 772
Differential Lock Synchro Shuttle . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 774
Differential Lock - Controls Solenoid Valve . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 776
Differential Lock Powershift . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 778
Differential Lock Synchro Shuttle . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 780
Parking Brake . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 782
Parking Brake 4 Post ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 784
Cab - 4 Post ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 786
Cab - Rear Worklight . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 788
Cab - Relay Bracket . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 790
Cab - Frame . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 792
Cab - Door . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 796
Cab - Rear Window . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 802
Cab - Outer Roof . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 806
Cab - Front Worklight . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 810
Cab - Rear Worklight . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 812
Cab - Inner Roof . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 814
Cab - Frame . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 816
Cab - Door . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 820
Cab - Rear Window . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 826
Cab - Outer Roof . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 830
Cab - Inner Roof . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 834
Cab Trim - Windscreen Wiper . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 836
Cab - Front Worklight . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 838
Cab - Rear Worklight . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 840
Cab Trim - Heater . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 842
Cab Trim - Console . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 844
Cab Trim - Console RH . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 846
Cab Side Console - Fuse & Relay Board . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 848
Cab Trim - Cab Mounting . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 852
Cab Trim - Floorplate Cab . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 854
Cab Trim - Console . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 856
Cab Trim - Windscreen Wiper . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 858
Cab Trim - Cab Mounting 4 Post ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 860
Cab Trim - Floorplate 4 Post ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 862
Cab Trim - Cab Mounting 4 Post ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 864
Cab Trim - Floorplate 4 Post ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 866
Cab Trim - Cab Mounting . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 868
Cab Trim - Floorplate . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 870
Cab Trim - Console . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 872
Cab Trim - Windscreen Wiper . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 874
Cab Trim - Cab Mounting 4 Post ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 876
Cab Trim - Floorplate 4 Post ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 878
Cab Trim - Cab Mounting 4 Post ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 880
Cab Trim - Floorplate 4 Post ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 882
Cab Trim - Cab Mounting . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 884
Cab Trim - Floorplate Cab . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 886
Cab Trim - Console . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 888
Cab Trim - Windscreen Wiper . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 890
Cab Trim - Cab Mounting 4 Post ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 892

Contents Page



Cab Trim - Floorplate 4 Post ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 894
Cab Trim - Cab Mounting . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 896
Cab Trim - Floorplate . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 898
Cab Trim - Console . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 900
Cab Trim - Windscreen Wiper . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 902
Cab Trim - Cab Mounting 4 Post ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 904
Cab Trim - Floorplate 4 Post ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 906
Cab Trim - Cab Mounting . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 908
Cab Trim - Floorplate & Digger Tower . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 910
Cab Trim - Cab Mounting . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 912
Cab Trim - Floorplate & Digger Tower . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 914
Cab Trim - Mats . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 916
Cab Trim - Mats . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 918
Cab Trim - Mats . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 920
Cab Trim - Mats . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 922
Not Serviced . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 924
Cab Environment - Heater Installation Front . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 926
Cab Environment - Heater Installation Rear . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 930
Cab Environment - Heater Unit . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 932
Cab Environment - Air Conditioning Installation . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 934
Cab Environment - Heater Installation Front . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 938
Cab Environment - Air Conditioning Installation Rear . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 942
Cab Environment - Air Conditioning Unit . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 944
Cab Environment - Less Heater Unit ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 948
Front Console - Installation ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 950
Front Console ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 952
Front Console - Instrument Panel ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 954
Front Console - Forward/Reverse Switch ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 956
Front Console - Installation Cab . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 958
Front Console Cab . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 960
Front Console - Instrument Panel Cab . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 962
Front Console - Forward/Reverse Switch Cab . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 964
Front Console - Installation ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 966
Front Console ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 968
Front Console - Instrument Panel ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 970
Front Console - Forward/Reverse Switch ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 972
Front Console - Installation ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 974
Front Console ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 976
Front Console - Instrument Panel ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 978
Front Console - Forward/Reverse Switch ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 980
Front Console - Installation Cab . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 982
Front Console Cab . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 984
Front Console - Instrument Panel Cab . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 986
Front Console - Forward/Reverse Switch Cab . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 988
Front Console - Installation ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 990
Front Console ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 992
Front Console - Instrument Panel ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 994
Front Console - Forward/Reverse Switch ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 996
Front Console - Installation ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 998
Front Console ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1000
Front Console - Instrument Panel ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1002
Front Console - Forward/Reverse Switch ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1004
Front Console - Installation Cab . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1006

Front Console Cab . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1008
Front Console - Instrument Panel Cab . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1010
Front Console - Forward/Reverse Switch Cab . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1012
Front Console - Installation ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1014
Front Console ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1016
Front Console - Instrument Panel ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1018
Front Console - Forward/Reverse Switch ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1020
Front Console - Installation ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1022
Front Console ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1024
Front Console - Instrument Panel ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1026
Front Console - Forward/Reverse Switch ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1028
Front Console - Installation Cab . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1030
Front Console Cab . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1032
Front Console - Instrument Panel Cab . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1034
Front Console - Forward/Reverse Switch Cab . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1036
Front Console - Installation Cab . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1038
Front Console Cab . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1040
Front Console - Instrument Panel Cab . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1042
Front Console - Forward/Reverse Switch Cab . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1044
Front Console - Installation ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1046
Front Console ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1048
Front Console - Instrument Panel ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1050
Front Console - Forward/Reverse Switch ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1052
Front Console - Installation ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1054
Front Console ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1056
Front Console - Instrument Panel ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1058
Front Console - Forward/Reverse Switch ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1060
Front Console - Installation Cab . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1062
Front Console Cab . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1064
Front Console - Instrument Panel Cab . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1066
Front Console - Forward/Reverse Switch Cab . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1068
Front Console - Installation ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1070
Front Console ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1072
Front Console - Instrument Panel ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1074
Front Console - Forward/Reverse Switch ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1076
Front Console - Installation Cab . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1078
Front Console Cab . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1080
Front Console - Instrument Panel Cab . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1082
Front Console - Forward/Reverse Switch Cab . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1084
Front Console - Installation Cab . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1086
Front Console Cab . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1088
Front Console - Instrument Panel Cab . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1090
Front Console - Forward/Reverse Switch Cab . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1092
Front Console - Installation ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1094
Front Console ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1096
Front Console - Instrument Panel ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1098
Front Console - Forward/Reverse Switch ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1100
Front Console - Installation ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1102
Front Console ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1104
Front Console - Instrument Panel ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1106
Front Console - Forward/Reverse Switch ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1108
Front Console - Installation Cab . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1110
Front Console Cab . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1112

Contents Page



Front Console - Instrument Panel Cab . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1114
Front Console - Forward/Reverse Switch Cab . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1116
Front Console - Installation Cab . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1118
Front Console Cab . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1120
Front Console - Instrument Panel Cab . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1122
Front Console - Forward/Reverse Switch Cab . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1124
Side Console Switchpack . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1126
Side Console - Instrument Panel Switchpack . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1130
Side Console - Fuse & Relay Board . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1132
Side Console 4 Post ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1134
Side Console - Instrument Panel Rocker Switch . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1138
Side Console - Fuse & Relay Board . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1140
Side Console Switchpack . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1142
Side Console - Instrument Panel Switchpack . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1144
Chassis Electrics . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1146
Chassis Electrics . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1150
Chassis Electrics Synchro Shuttle - Carraro . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1154
Battery - Single From Serial Number H200 4 2919 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1158
Battery - Dual From Serial Number H200 4 2919 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1160
Battery - Single Tier 3 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1162
Battery - Dual Tier 3 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1164
Rear Lighting - Centremount . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1166
Rear Lighting - ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1168
Rear Lighting - ROPS 4 Post ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1170
Front Lighting - Headlights Left Hand Dip . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1172
Front Lighting - Headlights Right Hand Dip . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1174
Mirrors - Cab . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1176
Mirrors - ROPS 4 Post ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1178
Seat - Seat Installation Fabric Trim - Cab Machines . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1180
Seat - Fabric Trim Cab . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1182
Seat - Seat Installation Air Suspension . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1184
Seat - Fabric Trim Air Suspension . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1186
Seat - Seat Installation Weatherproof P.V.C. Trim . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1188
Seat - Weatherproof P.V.C. Trim 4 Post ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1190
Seat - Weatherproof P.V.C. Trim Air Suspension . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1192
Seat - Seat Installation Air Suspension . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1194
Front Fenders 2 Wheel Steer . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1200
Ride Control - Hydraulic Circuit English . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1202
Ride Control - Hydraulic Circuit English . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1204
Ride Control - Hydraulic Circuit Less Ride Control . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1206
Ride Control - Hydraulic Circuit French . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1208
Ride Control - Hydraulic Circuit French . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1210
Ride Control - Hydraulic Circuit German . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1212
Ride Control - Hydraulic Circuit German . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1214
Ride Control - Hydraulic Circuit Italian . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1216
Ride Control - Hydraulic Circuit Italian . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1218
Ride Control - Hydraulic Circuit Spanish . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1220
Ride Control - Hydraulic Circuit Spanish . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1222
Ride Control - Hydraulic Circuit Dutch . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1224
Ride Control - Hydraulic Circuit Dutch . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1226
Ride Control - Hydraulic Circuit Danish . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1228
Ride Control - Hydraulic Circuit Danish . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1230
Ride Control - Hydraulic Circuit . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1232

Ride Control - Hydraulic Circuit Solenoid Valve . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1234
Ride Control - Hydraulic Circuit . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1236
Ride Control - Hydraulic Circuit Solenoid Valve . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1238
Ride Control - Hydraulic Circuit ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1240
Ride Control - Hydraulic Circuit Solenoid Valve . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1242
Ride Control - Hydraulic Circuit ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1244
Ride Control - Hydraulic Circuit Solenoid Valve . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1246
Loader - Arms Yellow . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1248
Loader - Links Yellow . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1252
Loader - Return To Dig Mechanical . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1254
Loader - Return To Dig Mechanical . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1258
Loader - Safety Strut . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1262
Loader - Arms White . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1264
Loader - Links White . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1268
Loader - Return To Dig Mechanical . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1270
Loader - Return To Dig Mechanical . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1274
Loader - Safety Strut . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1278
Loader Bucket - Standard For Use With Forks . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1280
Loader Bucket - Standard For Use With Forks . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1282
Loader Bucket - 7 In 1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1284
Loader Bucket - 7 In 1 Bucket Pipework . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1286
Loader Bucket - 7 In 1 Cylinder . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1288
Loader Bucket - 7 In 1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1290
Loader Bucket - 7 In 1 Bucket Pipework . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1292
Loader Bucket - 7 In 1 Cylinder . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1294
Loader Bucket Less Bucket . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1296
Loader Hydraulics - Lift Cylinder High Speci•cation . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1298
Loader Hydraulics - Lift Cylinder High Speci•cation Pacoma . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1302
Loader Hydraulics - Lift Cylinder High Speci•cation Wipro . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1304
Loader Hydraulics - Bucket Cylinder High Speci•cation . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1306
Loader Hydraulics - Bucket Cylinder High Speci•cation Pacoma . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1310
Loader Hydraulics - Bucket Cylinder High Speci•cation Wipro . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1312
Loader Hydraulics - Lift Cylinder High Speci•cation . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1314
Loader Hydraulics - Lift Cylinder High Speci•cation Pacoma . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1318
Loader Hydraulics - Lift Cylinder High Speci•cation Wipro . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1320
Loader Hydraulics - Bucket Cylinder High Speci•cation . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1322
Loader Hydraulics - Bucket Cylinder High Speci•cation Pacoma . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1326
Loader Hydraulics - Bucket Cylinder High Speci•cation Wipro . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1328
Loader Hydraulics - Lift Cylinder High Speci•cation . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1330
Loader Hydraulics - Lift Cylinder High Speci•cation Pacoma . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1334
Loader Hydraulics - Lift Cylinder High Speci•cation Wipro . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1336
Loader Hydraulics - Bucket Cylinder Standard Speci•cation . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1338
Loader Hydraulics - Bucket Cylinder High Speci•cation Pacoma . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1340
Loader Hydraulics - Bucket Cylinder High Speci•cation Wipro . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1342
Loader Hydraulics - Lift Cylinder High Speci•cation . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1344
Loader Hydraulics - Lift Cylinder High Speci•cation Pacoma . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1348
Loader Hydraulics - Lift Cylinder High Speci•cation Wipro . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1350
Loader Hydraulics - Bucket Cylinder High Speci•cation . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1352
Loader Hydraulics - Bucket Cylinder High Speci•cation Pacoma . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1356
Loader Hydraulics - Bucket Cylinder High Speci•cation Wipro . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1358
Loader Hydraulics - Lift Cylinder High Speci•cation . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1360
Loader Hydraulics - Lift Cylinder High Speci•cation Pacoma . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1364
Loader Hydraulics - Lift Cylinder High Speci•cation Wipro . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1366

Contents Page



Loader Hydraulics - Bucket Cylinder High Speci•cation . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1368
Loader Hydraulics - Bucket Cylinder High Speci•cation Pacoma . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1372
Loader Hydraulics - Bucket Cylinder High Speci•cation Wipro . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1374
Loader Hydraulics - Lift Cylinder High Speci•cation . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1376
Loader Hydraulics - Lift Cylinder High Speci•cation Pacoma . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1380
Loader Hydraulics - Lift Cylinder High Speci•cation Wipro . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1382
Loader Hydraulics - Bucket Cylinder High Speci•cation . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1384
Loader Hydraulics - Bucket Cylinder High Speci•cation Pacoma . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1388
Loader Hydraulics - Bucket Cylinder High Speci•cation Wipro . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1390
Hose Burst Kit Loader Arm Cylinder . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1392
Hose Burst Kit Loader Bucket Cylinder . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1396
Hose Burst Kit Boom Cylinder . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1400
Hose Burst Kit Dipper Cylinder . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1402
Hose Burst Kit Boom Cylinder . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1404
Hose Burst Kit Dipper Cylinder . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1406
Hose Burst Kit Boom Cylinder . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1408
Hose Burst Kit Dipper Cylinder . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1410
Loader Controls Upper Control Levers . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1412
Loader Controls Lower Control Levers . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1416
Loader Controls Control Valve . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1420
Loader Controls - Hydraulic Valve Inlet . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1422
Loader Controls - Hydraulic Valve Loader Arm Section . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1424
Loader Controls - Hydraulic Valve Standard Bucket Section . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1426
Loader Controls - Hydraulic Valve Standard Bucket Section . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1428
Loader Controls - Hydraulic Valve Standard Bucket Section . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1430
Loader Controls Upper Control Levers . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1432
Loader Controls Lower Control Levers . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1436
Loader Controls Control Valve . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1440
Loader Controls - Hydraulic Valve Inlet . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1442
Loader Controls - Hydraulic Valve Loader Arm Section . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1444
Loader Controls - Hydraulic Valve Standard Bucket Section . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1446
Loader Controls - Hydraulic Valve Standard Bucket Section . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1448
Loader Controls - Hydraulic Valve Standard Bucket Section . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1450
Loader Controls Upper Control Levers . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1452
Loader Controls Lower Control Levers . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1454
Loader Controls Control Valve . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1458
Loader Controls - Hydraulic Valve Inlet . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1460
Loader Controls - Hydraulic Valve Loader Arm Section . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1462
Loader Controls - Hydraulic Valve Standard Bucket Section . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1464
Loader Controls - Hydraulic Valve Standard Bucket Section . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1466
Loader Controls - Hydraulic Valve Standard Bucket Section . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1468
Loader Controls Upper Control Levers . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1470
Loader Controls Lower Control Levers . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1472
Loader Controls Control Valve . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1476
Loader Controls - Hydraulic Valve Inlet . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1478
Loader Controls - Hydraulic Valve Loader Arm Section . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1480
Loader Controls - Hydraulic Valve Standard Bucket Section . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1482
Loader Controls - Hydraulic Valve Standard Bucket Section . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1484
Loader Controls - Hydraulic Valve Standard Bucket Section . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1486
Loader Controls - Upper Control Levers 7 In 1 Bucket . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1488
Loader Controls - Lower Control Levers 7 In 1 Bucket . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1492
Loader Controls - Control Valve 7 In 1 Bucket . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1496
Loader Controls - Hydraulic Valve Inlet . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1498

Loader Controls - Hydraulic Valve Loader Arm Section . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1500
Loader Controls - Hydraulic Valve Standard Bucket Section . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1506
Loader Controls - Hydraulic Valve Bucket Section, 7 In-1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1512
Loader Controls - Hydraulic Valve Outlet . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1518
Loader Controls - Upper Control Levers . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1520
Loader Controls - Lower Control Levers . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1522
Loader Controls - Control Valve . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1526
Loader Controls - Hydraulic Valve Inlet . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1528
Loader Controls - Hydraulic Valve Loader Arm Section . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1530
Loader Controls - Hydraulic Valve Standard Bucket Section . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1536
Loader Controls - Hydraulic Valve Bucket Section, 7 In-1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1542
Loader Controls - Hydraulic Valve Outlet . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1548
Loader Controls Upper Control Levers . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1550
Loader Controls Lower Control Levers . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1552
Loader Controls Control Valve . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1556
Loader Controls - Hydraulic Valve Inlet . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1558
Loader Controls - Hydraulic Valve Loader Arm Section . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1560
Loader Controls - Hydraulic Valve Standard Bucket Section . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1562
Loader Controls - Hydraulic Valve Standard Bucket Section . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1564
Loader Controls - Hydraulic Valve Standard Bucket Section . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1566
Loader Controls Upper Control Levers . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1568
Loader Controls Lower Control Levers . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1572
Loader Controls Control Valve . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1576
Loader Controls - Hydraulic Valve Inlet . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1578
Loader Controls - Hydraulic Valve Loader Arm Section . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1580
Loader Controls - Hydraulic Valve Standard Bucket Section . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1582
Loader Controls - Hydraulic Valve Standard Bucket Section . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1584
Loader Controls - Hydraulic Valve Standard Bucket Section . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1586
Loader Controls Upper Control Levers . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1588
Loader Controls Lower Control Levers . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1590
Loader Controls Control Valve . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1594
Loader Controls - Hydraulic Valve Inlet . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1596
Loader Controls - Hydraulic Valve Loader Arm Section . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1598
Loader Controls - Hydraulic Valve Standard Bucket Section . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1600
Loader Controls - Hydraulic Valve Standard Bucket Section . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1602
Loader Controls - Hydraulic Valve Standard Bucket Section . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1604
Loader Controls Upper Control Levers . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1606
Loader Controls Lower Control Levers . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1610
Loader Controls Control Valve . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1614
Loader Controls - Hydraulic Valve Inlet . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1616
Loader Controls - Hydraulic Valve Loader Arm Section . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1618
Loader Controls - Hydraulic Valve Standard Bucket Section . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1620
Loader Controls - Hydraulic Valve Standard Bucket Section . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1622
Loader Controls - Hydraulic Valve Standard Bucket Section . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1624
Boom Transport Lock Centre Mounted Digger . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1630
Not Serviced . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1632
Digger Swing Pivot - Centremount . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1634
Digger Swing Pivot - Centremount Swing Cylinder Pacoma . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1636
Digger Swing Pivot - Centremount Swing Cylinder Wipro . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1638
Boom . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1640
Dipper - Standard . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1642
Dipper - Standard . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1644
Dipper - Extendahoe . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1646

Contents Page



Dipper - Extendahoe Cylinder . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1652
Dipper - Extendahoe . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1654
Dipper - Extendahoe Cylinder . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1660
Dipper - Standard Case Bucket . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1662
Dipper - Standard Case Bucket . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1664
Dipper - Extendahoe Case Bucket . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1666
Dipper - Extendahoe Cylinder . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1672
Dipper - Extendahoe Case Bucket . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1674
Dipper - Extendahoe Cylinder . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1680
Dipper - Standard Jcb Bucket . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1682
Dipper - Standard Jcb Bucket . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1684
Dipper - Extendahoe Jcb Bucket . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1686
Dipper - Extendahoe Cylinder . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1692
Dipper - Extendahoe Jcb Bucket . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1694
Dipper - Extendahoe Cylinder . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1700
Digger Bucket Linkage . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1702
Digger Bucket Linkage . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1704
Digger Bucket Linkage - Jcb Buckets . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1706
Digger Bucket Linkage - Jcb Buckets . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1708
Digger Bucket Linkage - Case Buckets . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1710
Digger Bucket Linkage - Case Buckets . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1712
Digger Hydraulics - Centremount Bucket . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1714
Digger Hydraulics - Centremount Bucket Cylinder - Pacoma . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1718
Digger Hydraulics - Sideshift Bucket Cylinder - Wipro . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1720
Digger Hydraulics - Centremount Standard Dipper . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1722
Digger Hydraulics - Centremount Dipper Cylinder - Pacoma . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1724
Digger Hydraulics - Sideshift Dipper Cylinder - Wipro . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1726
Digger Hydraulics - Centremount Boom . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1728
Digger Hydraulics - Centremount Boom Cylinder - Pacoma . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1730
Digger Hydraulics - Centremount Boom Cylinder - Wipro . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1732
Digger Hydraulics - Centremount Swing Components . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1734
Digger Hydraulics - Centremount Bucket . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1736
Digger Hydraulics - Centremount Bucket Cylinder - Pacoma . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1740
Digger Hydraulics - Sideshift Bucket Cylinder - Wipro . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1742
Digger Hydraulics - Centremount Telescopic Dipper . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1744
Digger Hydraulics - Centremount Dipper Cylinder - Pacoma . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1746
Digger Hydraulics - Sideshift Dipper Cylinder - Wipro . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1748
Digger Hydraulics - Centremount Boom . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1750
Digger Hydraulics - Centremount Boom Cylinder - Pacoma . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1752
Digger Hydraulics - Centremount Boom Cylinder - Wipro . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1754
Digger Hydraulics - Centremount Swing Components . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1756
Digger Hydraulics - Centremount Bucket . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1758
Digger Hydraulics - Centremount Bucket Cylinder - Pacoma . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1762
Digger Hydraulics - Sideshift Bucket Cylinder - Wipro . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1764
Digger Hydraulics - Centremount Standard Dipper . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1766
Digger Hydraulics - Centremount Dipper Cylinder - Pacoma . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1768
Digger Hydraulics - Sideshift Dipper Cylinder - Wipro . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1770
Digger Hydraulics - Centremount Boom . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1772
Digger Hydraulics - Centremount Boom Cylinder - Pacoma . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1774
Digger Hydraulics - Centremount Boom Cylinder - Wipro . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1776
Digger Hydraulics - Centremount Swing Components . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1778
Digger Hydraulics - Centremount Bucket . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1780
Digger Hydraulics - Centremount Bucket Cylinder - Pacoma . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1784

Digger Hydraulics - Sideshift Bucket Cylinder - Wipro . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1786
Digger Hydraulics - Centremount Telescopic Dipper . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1788
Digger Hydraulics - Centremount Dipper Cylinder - Pacoma . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1790
Digger Hydraulics - Sideshift Dipper Cylinder - Wipro . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1792
Digger Hydraulics - Centremount Boom . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1794
Digger Hydraulics - Centremount Boom Cylinder - Pacoma . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1796
Digger Hydraulics - Centremount Boom Cylinder - Wipro . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1798
Digger Hydraulics - Centremount Swing Components . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1800
Digger Controls Standard . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1802
Digger Controls ISO . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1804
Digger Controls X Pattern . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1808
Digger Controls - Servo Pivot . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1810
Digger Controls - Servo Control Bar . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1812
Digger Controls - Servo Pilot Control . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1814
Digger Controls - Servo Joystick . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1816
Digger Controls - Servo Trim . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1818
Digger Controls - Servo Change Over Valve . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1820
Digger Controls - Servo Decals . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1824
Digger Controls - Servo Pivot . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1826
Digger Controls - Servo Control Bar . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1828
Digger Controls - Servo Pilot Control . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1830
Digger Controls - Servo Joystick . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1832
Digger Controls - Servo Trim . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1834
Digger Controls - Servo Change Over Valve . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1836
Digger Controls - Servo Decals . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1840
Digger Controls ISO / Sae . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1842
Extendahoe Hydraulics - Centremount Without Auxiliary Hydraulics . . . . . . . . . . . . . . . . . . . . . . . . . . . 1846
Extendahoe Hydraulics - Centremount Control Pedal . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1848
Extendahoe Hydraulics - Centremount With Auxiliary Hydraulics . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1850
Extendahoe Hydraulics - Centremount Control Pedal . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1852
Extendahoe Hydraulics Less Control Pedal . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1854
Extendahoe Hydraulics Control Pedal . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1856
Not Serviced . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1858
Stabiliser Controls - Centremount Digger . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1860
Stabiliser Controls - Centremount Digger . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1864
Stabiliser Controls - Centremount Digger 4 Post ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1866
Stabiliser Controls - Centremount Digger ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1868
Auxiliary Hydraulics - Centremount Telescopic Dipper - Boom 4.9m . . . . . . . . . . . . . . . . . . . . . . . . . . . 1872
Auxiliary Hydraulics - Centremount Telescopic Dipper - Boom 4.9m . . . . . . . . . . . . . . . . . . . . . . . . . . . 1874
Auxiliary Hydraulics - Centremount Telescopic Dipper - Boom 4.9m . . . . . . . . . . . . . . . . . . . . . . . . . . . 1878
Auxiliary Hydraulics - Centremount Telescopic Dipper - Boom 4.9m . . . . . . . . . . . . . . . . . . . . . . . . . . . 1880
Auxiliary Hydraulics - Centremount Standard Dipper . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1884
Auxiliary Hydraulics - Centremount Standard Dipper . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1886
Auxiliary Hydraulics - Centremount Control Pedal . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1888
Not Serviced . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1890
Digger Bucket - Standard . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1892
Digger Bucket - Standard . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1894
Digger Bucket - Standard . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1896
Digger Bucket - Standard . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1898
Digger Bucket - Standard 305 Mm . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1900
Digger Bucket - Ditch Cleaning . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1902
Digger Bucket - Ditch Cleaning . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1904
Digger Bucket - Gannon 12 In . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1906

Contents Page



Digger Bucket - Gannon 18 In . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1908
Digger Bucket - Gannon 24 In . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1910
Not Serviced . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1912
Digger Bucket - Premium . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1914
Digger Bucket - Premium . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1916
Digger Bucket - Premium . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1918
Digger Bucket - Premium . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1920
Digger Bucket - Premium . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1922
Digger Bucket - Ditch Maintenance . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1924
Digger Bucket - Ditch Maintenance . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1926
Digger Bucket - Ditch Digging . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1928
Digger Bucket - Jcb . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1930
Digger Bucket - Jcb . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1932
Digger Bucket - Jcb . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1934
Digger Bucket - Jcb . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1936
Digger Bucket - Jcb . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1938
Digger Bucket - Ditch Maintenance Jcb Bucket . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1940
Digger Bucket - Ditch Maintenance Jcb Bucket . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1942
Not Serviced . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1944
Rear Fenders 2 Wheel Steer . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1946
Rear Fenders 2 Wheel Steer . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1948
Rear Fenders 4 Post ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1950
Rear Fenders 4 Post ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1952
Decals - Warnings General Markets . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1956
Decals - Instructions General Markets . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1958
Decals - Miscellaneous General Markets . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1960
Decals - Warnings General Markets . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1962
Decals - Instructions General Markets . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1964
Decals - Miscellaneous General Markets . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1966
Decals - Warnings North America . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1968
Decals - Instructions North America . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1970
Decals - Miscellaneous North America . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1972
Decals - Warnings North America . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1974
Decals - Instructions North America . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1976
Decals - Miscellaneous North America . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1978
Decals - Warnings General Markets . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1980
Decals - Instructions General Markets . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1982
Decals - Miscellaneous General Markets . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1984
Decals - Warnings Costa Rica . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1986
Decals - Instructions Costa Rica . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1988
Decals - Miscellaneous Costa Rica . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1990
Decals - Warnings Costa Rica . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1992
Decals - Instructions Costa Rica . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1994
Decals - Miscellaneous Costa Rica . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1996
Kit - Forks Loader Bucket . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1998
Kit - Forks Loader Bucket . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2000
Kit - Loader Quick Attach Pins . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2002
Kit - Loader Quick Attach Tubes . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2004
Kit - Loader Quick Attach . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2006
Quick Attach, Loader . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2008
Tooth Guard Kit - With Decal Loader Bucket, 7-In-1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2010
Tooth Guard Kit - With Decal Loader Bucket, 7-In-1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2012
Tooth Guard Kit - With Decal Standard Loader Bucket . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2014

Tooth Guard Kit - With Decal Standard Loader Bucket . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2016
Transport Height Decal Kit . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2018
Position Indicator - Loader Arm . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2020
Transport Lock - Loader . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2022
Seat Belt Kit . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2024
Fan Guard Without Air Conditioning . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2026
Fan Guard With Air Conditioning . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2028
Reverse Alarm . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2030
Kit - Boom Guard . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2032
Bucket Pins Kit Single . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2034
Bucket Pins Kit Double . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2036
Jcb Bucket Pins Kit Single . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2038
Jcb Bucket Pins Kit Double . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2040
Bucket Pins Kit Loader . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2042
Not Serviced . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2044
Not Serviced . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2046
Digger Craning Eye Kit Centre Mounted Digger . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2050
Digger Craning Eye Kit Centre Mounted Digger . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2052
Craning Valve Kit Cab . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2054
Craning Valve Kit 4 Post ROPS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2058
Front Counterweight Kit . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2062
Fuel Strainer Kit . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2064
Not Serviced . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2066
Anti Vandal Kit . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2068
Service Tool Kit . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2070
Rotating Beacon Kit Single . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2072
Rotating Beacon Kit Double . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2074
Worklight Kit . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2076
Seat Armrest Kit . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2078
Kit - Headrest . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2080
Steering Wheel Spinner Knob Kit . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2082
Bucket Blade Kit Narrow . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2084
Bucket Blade Kit Wide . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2086
Bucket Tooth Kit Loader Bucket, 7-In-1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2088
Hose Burst Kit - Quick Attach Boom Cylinder . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2090
Hose Burst Kit - Quick Attach Boom Cylinder . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2094
Hose Bust Kit - Less Quick Attach Boom Cylinder . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2098
Hose Bust Kit - Less Quick Attach Boom Cylinder . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2102
Hose Bust Kit - Less Quick Attach Boom Cylinder . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2106
Literature Operator Manual - English . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2108
Literature Operator Manual - Spanish . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2110
Literature Operator Manual - French . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2112
Literature Operator Manual - German . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2114
Literature Operator Manual - Danish . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2116
Rockguard Kit . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2118
Spare Wheels - Rear (M07, M10 & M12) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2120
Spare Wheels - Rear (M05, M09, M14 & M21) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2122
Spare Wheels - Rear (M03 & M13) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2124
Spare Wheels - Rear (M01 & M04) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2126
Spare Wheels - Rear (M20) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2128
Spare Wheels - Rear (M22) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2130
Spare Wheels - Rear (M07, M10 & M12) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2132
Spare Wheels - Rear (M05, M09, M14 & M21) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2134

Contents Page



Spare Wheels - Rear (M03 & M13) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2136
Spare Wheels - Rear (M01 & M04) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2138
Spare Wheels - Rear (M20) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2140
Spare Wheels - Rear (M22) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2142
Spare Wheels - Rear (M23a & M28a) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2144
Spare Wheels - Rear (M23a & M28a) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2146
Spare Wheels - Rear (M24a) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2148
Spare Wheels - Rear (M24a) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2150
Spare Wheels - Rear (M25a & M29a) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2152
Spare Wheels - Rear (M25a & M29a) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2154
Stepguards . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2156
Spare Wheel - Front - White . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2158
Spare Wheel - Front - Yellow . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2160
Spare Wheel - Front - White . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2162
Spare Wheel - Front - Yellow . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2164
Spare Wheel - Front - White . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2166
Spare Wheel - Front - Yellow . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2168
Bucket Pins Kit Case Bucket . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2170
Service Kit - Tier 3 Engine Upgrade . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2172
Quick Attach, Digger - Centremount Standard Dipper - Boom 4.9m . . . . . . . . . . . . . . . . . . . . . . . . . . . 2178
Quick Attach, Digger - Centremount Standard Dipper - Boom 4.9m . . . . . . . . . . . . . . . . . . . . . . . . . . . 2180
Quick Attach, Digger - Centremount Solenoid Valve . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2182
Quick Attach, Digger - Centremount Quick Coupler . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2184
Quick Attach, Digger - Centremount Telescopic Dipper - Boom 4.9m . . . . . . . . . . . . . . . . . . . . . . . . . . 2186
Quick Attach, Digger - Centremount Telescopic Dipper - Boom 4.9m . . . . . . . . . . . . . . . . . . . . . . . . . . 2188
Quick Attach, Digger - Centremount Solenoid Valve . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2190
Quick Attach, Digger - Centremount Quick Coupler . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2192
Quick Attach, Digger - Centremount Standard Dipper . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2194
Quick Attach, Digger - Centremount Standard Dipper . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2196
Quick Attach, Digger - Centremount Solenoid Valve . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2198
Quick Attach, Digger - Centremount Telescopic Dipper . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2200
Quick Attach, Digger - Centremount Telescopic Dipper . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2202
Quick Attach, Digger - Centremount Solenoid Valve . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2204
Quick Attach, Digger - Abiljo . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2206
Not Serviced . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2208
Quick Attach, Digger - Centremount Standard Dipper - Boom 4.9m . . . . . . . . . . . . . . . . . . . . . . . . . . . 2210
Quick Attach, Digger - Centremount Standard Dipper - Boom 4.9m . . . . . . . . . . . . . . . . . . . . . . . . . . . 2212
Quick Attach, Digger - Centremount Solenoid Valve . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2214
Quick Attach, Digger - Centremount Quick Coupler . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2216
Quick Attach, Digger - Centremount Telescopic Dipper - Boom 4.9m . . . . . . . . . . . . . . . . . . . . . . . . . . 2218
Quick Attach, Digger - Centremount Telescopic Dipper - Boom 4.9m . . . . . . . . . . . . . . . . . . . . . . . . . . 2220
Quick Attach, Digger - Centremount Solenoid Valve . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2222
Quick Attach, Digger - Centremount Quick Coupler . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2224
Quick Attach, Digger - Centremount Standard Dipper - Boom 4.9m - Less Q/A . . . . . . . . . . . . . . . . . . 2226
Quick Attach, Digger - Centremount Standard Dipper - Boom 4.9m - Less Q/A . . . . . . . . . . . . . . . . . . 2228
Quick Attach, Digger - Centremount Solenoid Valve . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2230
Quick Attach, Digger - Centremount Telescopic Dipper - Boom 4.9m - Less Q/A . . . . . . . . . . . . . . . . . 2232
Quick Attach, Digger - Centremount Telescopic Dipper - Boom 4.9m - Less Q/A . . . . . . . . . . . . . . . . . 2234
Quick Attach, Digger - Centremount Solenoid Valve . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2236
Quick Attach - Miller Mechanical . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2238

Contents Page



THIS PAGE INTENTIONALLY LEFT BLANK

Contents Page



Chassis - Centremount Short 4067 10013

August 2010 C-10013-01.1-B



August 2010

Item Part No. Qty. English French German Spanish Remarks

1 6110037M93 1 Chassis - Centremount (W/Assy)
Short

Châssis Fahrgestell Chasis

2 #CHASSIS 1 Chassis Chassis Chassis Chassis Ref. 1
3 1470375M1 6 Threaded Mount Plate Support De Fixation Befestigung Soporte De Fijación
4 3522954M1 2 Dowel 12 X 55 Goupille Position. Passstift Peón
5 #MOUNT 1 Mount Mount Mount Mount Ref. 1

6 3521388M5 4 Bush, Lower - Mast/Pivot Douille Buechse Anillo
7 339608X1 3 Grease Nipple - M10 X 1 (Zinc) Nipple De Graissage Schmiernippel Engrasador
8 3517246M2 2 Bush, Digger Pivot - Centremount Douille Büchse Anillo
9 339608X1 3 Grease Nipple - M10 X 1 (Zinc) Nipple De Graissage Schmiernippel Engrasador

® BACKHOE LOADER Parts Manual 13



Chassis - Centremount Short 4067 10021

1

C-10021-01.1-B

2

3

4

5

6

7

8 9

10

August 2010 C-10021-01.1-B



August 2010

Item Part No. Qty. English French German Spanish Remarks

1 6111968M91 1 Chassis - 2ws Short Cm W/A Châssis Fahrgestell Chasis
2 #CHASSIS 1 Chassis Chassis Chassis Chassis Ref. 1
3 1470375M1 6 Threaded Mount Plate Support De Fixation Befestigung Soporte De Fijación
4 3522954M1 2 Dowel 12 X 55 Goupille Position. Passstift Peón
5 #MOUNT 1 Mount Mount Mount Mount Ref. 1

6 3521388M5 4 Bush, Lower - Mast/Pivot Douille Buechse Anillo
7 339608X1 3 Grease Nipple - M10 X 1 (Zinc) Nipple De Graissage Schmiernippel Engrasador
8 3517246M2 2 Bush, Digger Pivot - Centremount Douille Büchse Anillo
9 339608X1 3 Grease Nipple - M10 X 1 (Zinc) Nipple De Graissage Schmiernippel Engrasador
10 6112725M1 1 Seal - Cooling Pack - Short Drop

Chassis
Joint Dichtung Junta Tier 3 Only

® BACKHOE LOADER Parts Manual 15



Engine Cover Yellow 4067 12001

August 2010 C-12001-01.1-A



August 2010

Item Part No. Qty. English French German Spanish Remarks

1 6109917M91 1 Bonnet Assy. Complete - Benford
Yellow

Capot Motorhaube Capó De Motor, Conj.

2 6100722M91 1 Bonnet: Fermec Yellow (Less
Nose-Piece) - Nla

Capot Motorhaube Tapa

3 6101058M92 1 Softnose Assy Bonnet Ensemble De Nez Schnauze Kpl. Morro, Conj.
4 #NOSE 1 Nose Nose Nose Nose Ref. 3
5 6101246M1 8 Jack Nut M6 Ecrou Mutter Tuerca Especial

6 6100785M1 2 Insert-M6 Ecrou Mutter Inserción
7 6102674M2 4 Latch Bar - Bonnet Catch Loquet Riegel Picaporte
8 339804X1 8 Bolt, Hex, - M6 X 25 Goupille Maschschrb Metr - M6 Tornillo
9 390971X1 8 Washer M6-12-1 Zwel Rondelle - M6 Scheibe - M6 Arandela
10 1440329X1 1 Nut, Hex. - Nyloc, M10 Ecrou Blocage Flachmutter M10 Tuerca De Retención

11 6108647M1 1 Bolt - Bonnet Lock Goupille Bolzen Leva
12 6108646M91 1 Lock Assy. - Bonnet,(Excluding Key) Ensemble De Verrou Schloss Kpl. Cerradura, Conj.
13 339124X1 2 Bolt M8-16 Z5f Goupille Maschschrb Metr - M8 Tornillo
14 339374X1 2 Washer M8 -21-2 Z Rondelle Frein - M8 Federring - M8 Arandela De Freno
15 390972X1 2 Washer M8-17-1 Zwel Rondelle M8 Scheibe - M8 Arandela

16 6100960M92 1 Catch Assy., Safety - Bonnet Loquet Porte Falle Picaporte
17 #BRACKET 1 Bracket Bracket Bracket Bracket Ref. 16
18 6101529M1 1 Spacer Entretoise Distanzstück Traviesa
19 3521090M3 1 Spring Torsion Siège De Ressort Federsitz Muelle
20 6106050M91 1 Catch, Safety - Bonnet Loquet Porte Falle Picaporte

21 390972X1 1 Washer M8-17-1 Zwel Rondelle M8 Scheibe - M8 Arandela
22 1440522X1 1 Circlip Ext Segment D´Arrêt Sicherungsring Anillo De Resorte
23 6101175M2 1 Panel-Soundproo•ng-Top Isolation Schalldämmung Aislante
24 6101176M1 1 Panel-Soundpro•ng-Side-Lh Isolation Schalldämmung Aislante
25 6101177M1 1 Panel-Soundpro•ng-Side-Rh Isolation Schalldämmung Aislante

26 6101241M1 2 Seal Bonnet Joint Dichtung Junta
27 339124X1 2 Bolt M8-16 Z5f Goupille Maschschrb Metr - M8 Tornillo
28 385361X1 2 Washer M8 Hardened Rondelle M8 Scheibe M8 Arandela
29 6102023M1 2 Support Tube Tube Rohrleitung Tubo
30 394367X1 4 Nut, Hex. - Nyloc, M8 Ecrou Blocage M8 Flachmutter - M8 Tuerca De Retención

® BACKHOE LOADER Parts Manual 17



Engine Cover Yellow 4067 12001

August 2010 C-12001-01.1-A



August 2010

Item Part No. Qty. English French German Spanish Remarks

31 385361X1 4 Washer M8 Hardened Rondelle M8 Scheibe M8 Arandela
32 339124X1 6 Bolt M8-16 Z5f Goupille Maschschrb Metr - M8 Tornillo
33 390972X1 6 Washer M8-17-1 Zwel Rondelle M8 Scheibe - M8 Arandela
34 6102084M91 1 Support Bracket W/A - Gas Strut Patte Fixation Halter Soporte De Fijación
35 6102086M1 2 Hinge-Block Entretoise Distanzstück Soporte

36 1441664X1 2 Washer M16-30-3 Z Rondelle Scheibe Arandela
37 1462583M1 2 Plate-Clamp Plaque Platte Placa
38 339229X1 4 Bolt M6-40 Z5s Lk Boulon M6 X 40 Schraube M6 X 40 Tornillo
39 394367X1 2 Nut, Hex. - Nyloc, M8 Ecrou Blocage M8 Flachmutter - M8 Tuerca De Retención
40 6111404M91 2 Gas Strut - With Sleeve (Bonnet) Vérin À Gaz Gaszylinder Gato De Gas

41 394367X1 2 Nut, Hex. - Nyloc, M8 Ecrou Blocage M8 Flachmutter - M8 Tuerca De Retención
42 6101133M91 1 Grille-Fermec Grille Grill Rejilla
43 391884X1 2 Bolt M6-50 Z5s Goupille Bolzen Tornillo
44 391038X1 2 Washer M6 - Large Zinc Hardened Rondelle Scheibe Arandela
45 339560X1 2 Bolt - M6 X 16mm (Hex.) Boulon M6 X 16 Maschschraube - M6 Tornillo

46 391038X1 2 Washer M6 - Large Zinc Hardened Rondelle Scheibe Arandela
47 6107891M1 2 Key, Multipurpose - 1 Pair Clé Schlüssel Juego De Llaves

® BACKHOE LOADER Parts Manual 19



Engine Cover White 4067 12002

August 2010 C-12002-01.1-A



August 2010

Item Part No. Qty. English French German Spanish Remarks

1 6109918M91 1 Bonnet Assy. Complete - Terex White Capot Motorhaube Capó De Motor, Conj.
2 6107887M91 1 Bonnet Assy. Less Nosecone - Terex

White
Capot Motorhaube Tapa

3 6101058M92 1 Softnose Assy Bonnet Ensemble De Nez Schnauze Kpl. Morro, Conj.
4 #NOSE 1 Nose Nose Nose Nose Ref. 3
5 6101246M1 8 Jack Nut M6 Ecrou Mutter Tuerca Especial

6 6100785M1 2 Insert-M6 Ecrou Mutter Inserción
7 6102674M2 4 Latch Bar - Bonnet Catch Loquet Riegel Picaporte
8 339804X1 8 Bolt, Hex, - M6 X 25 Goupille Maschschrb Metr - M6 Tornillo
9 390971X1 8 Washer M6-12-1 Zwel Rondelle - M6 Scheibe - M6 Arandela
10 1440329X1 1 Nut, Hex. - Nyloc, M10 Ecrou Blocage Flachmutter M10 Tuerca De Retención

11 6108647M1 1 Bolt - Bonnet Lock Goupille Bolzen Leva
12 6108646M91 1 Lock Assy. - Bonnet,(Excluding Key) Ensemble De Verrou Schloss Kpl. Cerradura, Conj.
13 339124X1 2 Bolt M8-16 Z5f Goupille Maschschrb Metr - M8 Tornillo
14 339374X1 2 Washer M8 -21-2 Z Rondelle Frein - M8 Federring - M8 Arandela De Freno
15 390972X1 2 Washer M8-17-1 Zwel Rondelle M8 Scheibe - M8 Arandela

16 6100960M92 1 Catch Assy., Safety - Bonnet Loquet Porte Falle Picaporte
17 #BRACKET 1 Bracket Bracket Bracket Bracket Ref. 16
18 6101529M1 1 Spacer Entretoise Distanzstück Traviesa
19 3521090M3 1 Spring Torsion Siège De Ressort Federsitz Muelle
20 6106050M91 1 Catch, Safety - Bonnet Loquet Porte Falle Picaporte

21 390972X1 1 Washer M8-17-1 Zwel Rondelle M8 Scheibe - M8 Arandela
22 1440522X1 1 Circlip Ext Segment D´Arrêt Sicherungsring Anillo De Resorte
23 6101175M2 1 Panel-Soundproo•ng-Top Isolation Schalldämmung Aislante
24 6101176M1 1 Panel-Soundpro•ng-Side-Lh Isolation Schalldämmung Aislante
25 6101177M1 1 Panel-Soundpro•ng-Side-Rh Isolation Schalldämmung Aislante

26 6101241M1 2 Seal Bonnet Joint Dichtung Junta
27 339124X1 2 Bolt M8-16 Z5f Goupille Maschschrb Metr - M8 Tornillo
28 385361X1 2 Washer M8 Hardened Rondelle M8 Scheibe M8 Arandela
29 6102023M1 2 Support Tube Tube Rohrleitung Tubo
30 394367X1 4 Nut, Hex. - Nyloc, M8 Ecrou Blocage M8 Flachmutter - M8 Tuerca De Retención

® BACKHOE LOADER Parts Manual 21



Engine Cover White 4067 12002

August 2010 C-12002-01.1-A



August 2010

Item Part No. Qty. English French German Spanish Remarks

31 385361X1 4 Washer M8 Hardened Rondelle M8 Scheibe M8 Arandela
32 339124X1 6 Bolt M8-16 Z5f Goupille Maschschrb Metr - M8 Tornillo
33 390972X1 6 Washer M8-17-1 Zwel Rondelle M8 Scheibe - M8 Arandela
34 6102084M91 1 Support Bracket W/A - Gas Strut Patte Fixation Halter Soporte De Fijación
35 6102086M1 2 Hinge-Block Entretoise Distanzstück Soporte

36 1441664X1 2 Washer M16-30-3 Z Rondelle Scheibe Arandela
37 1462583M1 2 Plate-Clamp Plaque Platte Placa
38 339229X1 4 Bolt M6-40 Z5s Lk Boulon M6 X 40 Schraube M6 X 40 Tornillo
39 394367X1 2 Nut, Hex. - Nyloc, M8 Ecrou Blocage M8 Flachmutter - M8 Tuerca De Retención
40 6111404M91 2 Gas Strut - With Sleeve (Bonnet) Vérin À Gaz Gaszylinder Gato De Gas

41 394367X1 2 Nut, Hex. - Nyloc, M8 Ecrou Blocage M8 Flachmutter - M8 Tuerca De Retención
42 6101133M91 1 Grille-Fermec Grille Grill Rejilla
43 391884X1 2 Bolt M6-50 Z5s Goupille Bolzen Tornillo
44 391038X1 2 Washer M6 - Large Zinc Hardened Rondelle Scheibe Arandela
45 339560X1 2 Bolt - M6 X 16mm (Hex.) Boulon M6 X 16 Maschschraube - M6 Tornillo

46 391038X1 2 Washer M6 - Large Zinc Hardened Rondelle Scheibe Arandela
47 6107891M1 2 Key, Multipurpose - 1 Pair Clé Schlüssel Juego De Llaves

® BACKHOE LOADER Parts Manual 23



Front Axle - Installation 2 Wheel Drive/2 Wheel Steer 4067 16010

C-16010-01.1-A

4

3 2 1

12

9

5
6

7

8

10
11

August 2010 C-16010-01.1-A



August 2010

Item Part No. Qty. English French German Spanish Remarks

1 6109606M91 1 Axle-2ws 2wd Synchro 700 Essieu Achse Puente Delantero, Conj.
2 6110099M1 1 Pin - 2ws Axle Pivot Axe Bolzen Pasador
3 1440330X1 1 Nut Nyloc M12 Ecrou Flachmutter M12 Tuerca
4 3009518X1 1 Bolt - M12 X 110lg Goupille Bolzen M12 X 110 Perno
5 1441858X1 1 Grease Nipple - Straight, M6 Graisseur Coude Schmiernippel Engrasador

6 3009694X1 1 Nut M10 Z1 Thin Ecrou Mutter M10 Tuerca De Retención
7 3521240M1 1 Union Bulkhead Union Schraubanschluss Racor
8 6110196M91 1 Hose Assembly - Grease Flexible Schlauch Flexible, Conj.
9 358760X91 1 Elbow 90#7/16-7/16 Unf Coude, 90 Kniestück, 90° Codo, 90°
10 #ELBOW 1 Elbow Elbow Elbow Elbow Ref. 9

11 831495M1 1 O-Ring Joint Torique O-Ring Junta De Tipo O
12 6110204M1 16 Stud - Wheel Goujon Stehbolzen Espárrago

® BACKHOE LOADER Parts Manual 25



Front Axle - Housing 2 Wheel Drive/2 Wheel Steer 4067 16010

7
6

8
9

10

11

3 2
5

4

C-16010-02.1-A

August 2010 C-16010-02.1-A



August 2010

Item Part No. Qty. English French German Spanish Remarks

1 6109606M91 1 Axle-2ws 2wd Synchro 700 Essieu Achse Puente Delantero, Conj.
2 6194091M91 1 Axle Housing Carter De Pont Achsgehäuse Cárter De Puente
3 6193344M1 1 Plug - Brake Cylinder Housing Bouchon Stopfen Tapón
4 6194017M1 1 Oil Seal Joint D´Arbre Wellendichtring Junta De Aceite
5 6194022M1 1 Bush - Front Douille Buechse Casquillo

6 6194021M1 1 Bush 60 X 50 19 X 54 Douille Buechse Casquillo
7 6194017M1 1 Oil Seal Joint D´Arbre Wellendichtring Junta De Aceite
8 6194092M1 2 Washer Rondelle Scheibe Arandela De Resorte
9 6194093M1 2 Bushing Bague Büchse Anillo
10 3523057M1 2 Bearing, Spherical - Swivel Pins Roul Spherique Lager Ballig Anillo

11 3523555M1 2 Washer - Belleville Rondelle Unterlegscheibe Arandela

® BACKHOE LOADER Parts Manual 27



Front Axle - Steering Pivot 2 Wheel Drive/2 Wheel Steer 4067 16010

29
28

27

26

25
23

3 2

24

7
6 4
5

11

15
14

13

12

16

19

17
18

20
21

22

10 8
9

C-16010-03.1-B

August 2010 C-16010-03.1-B

Product: 2010 Terex TX870B Backhoe Loader Workshop Parts Manual
Full Download: https://www.arepairmanual.com/downloads/2010-tx870b-backhoe-
loader-workshop-parts-manual/

Sample of manual. Download All 2241 pages at:
https://www.arepairmanual.com/downloads/2010-tx870b-backhoe-loader-workshop-parts-manual/

https://www.arepairmanual.com/downloads/2010-tx870b-backhoe-loader-workshop-parts-manual/
https://www.arepairmanual.com/downloads/2010-tx870b-backhoe-loader-workshop-parts-manual/

